Position Statement: Guidelines for vitamin K prophylaxis in newborns

A joint statement of the Canadian Paediatric Society and the College of Family Physicians of Canada

Eugene Ng MD Amanda D. Loewy MD

Abstract

Newborns are at risk for vitamin K deficiency bleeding (VKDB) caused by inadequate prenatal storage and deficiency of vitamin K in breast milk. Systematic review of evidence to date suggests that a single intramuscular (IM) injection of vitamin K at birth effectively prevents VKDB. Current scientific data suggest that single or repeated doses of oral (PO) vitamin K are less effective than IM vitamin K in preventing VKDB. The Canadian Paediatric Society and the College of Family Physicians of Canada recommend routine IM administration of a single dose of vitamin K at 0.5 mg to 1.0 mg to all newborns. Administering PO vitamin K (2.0 mg at birth, repeated at 2 to 4 and 6 to 8 weeks of age) should be confined to newborns whose parents decline IM vitamin K. Health care providers should clarify with parents that newborns are at increased risk of VKDB if such a regimen is chosen. Current evidence is insufficient to recommend routine intravenous vitamin K administration to preterm infants undergoing intensive care.

Keywords HDNB; Newborn; Prophylaxis; Vitamin K; VKDB

Background

Hemorrhagic disease of the newborn (HDNB) was first identified over a century ago,1 and presents as unexpected bleeding, often with gastrointestinal hemorrhage, ecchymosis and, in many cases, intracranial hemorrhage. In newborns, HDNB is typically caused by vitamin K deficiency due to insufficient prenatal storage of vitamin K, combined with insufficient vitamin K in breast milk. Three types of vitamin K deficiency bleeding (VKDB) have been classified: early onset (occurring in the first 24 hours post-birth), classic (occurring at days 2 to 7) and late onset (at 2 to 12 weeks and up to 6 months of age). Early VKDB is commonly associated with maternal medications that inhibit vitamin K activity, such as antiepileptics. Classic VKDB is associated with low intake of vitamin K, and late VKDB with chronic malabsorption and low vitamin K intake.2

Since 1961, the American Academy of Pediatrics (AAP) has recommended that a single 0.5 mg to 1.0 mg dose of vitamin K be administered intramuscularly (IM) to all newborns shortly after birth to prevent VKDB.3 The Canadian Paediatric Society (CPS) has recommended similar prophylactic treatment since 1988, but also proposed that a 2.0 mg dose of oral (PO) vitamin K administered within 6 hours of birth, then repeated at 2 to 4 weeks and 6 to 8 weeks of age, was an acceptable alternative.4,5

The AAP continues to advocate for sole use of IM vitamin K for all newborns. Their recommendation is based on a review of surveillance systems in four countries (Australia, Germany, the Netherlands, and

Switzerland), which suggested that administering vitamin K PO was less effective than by the IM route and may be associated with higher incidence of failure.6 Further, a 1993 review from the AAP Vitamin K Ad Hoc Task Force effectively dispelled concerns that IM administration of vitamin K was associated with childhood cancers such as leukemia.7

One recent practice review has confirmed that routine administration of IM vitamin K at birth effectively prevents VKDB.8 However, while clinical decisions should always be based on the best evidence available, potential for harm to the infant must also be considered. Although no significant complications following 420 000 vitamin K injections in newborns have been reported,9 the psychological effects of procedural pain on infants (and parents) are unknown. Pain experienced during the neonatal period may have long-term effects. 10,11 The benefits of routine vitamin K administration have been demonstrated historically, but the most effective mode of delivery is yet to be fully determined. 12 By supporting the PO route for administering vitamin K and a formulation designed for parenteral use, the CPS recommendations of 1988 aimed to secure all the apparent benefits of vitamin K for newborns without incurring unnecessary pain.4,13 Today, clinicians are more aware than ever

This article is republished from Paediatrics & Child Health. ©Canadian Paediatric Society 2018. Published by Oxford University Press on behalf of the Canadian Paediatric Society. All rights reserved. For permissions, please e-mail journals.permissions@oup.com.

of potential deleterious effects from early pain exposure and the need for strategies that minimize procedural pain in the neonate.14

Prevention of early and classic vitamin K deficiency bleeding (VKDB)

To prevent early VKDB, the CPS previously recommended administering PO vitamin K to expectant mothers who are taking medications, notably antiepileptics, which impair vitamin K metabolism.4 However, a systematic review of the literature on antiepileptic drug use in pregnancy by the American Academy of Neurology, published in 2009, concluded that evidence was insufficient to support vitamin K supplementation in the last weeks of pregnancy to reduce risk for VKDB.15

Classic VKDB rarely occurs in newborns who have received parenteral vitamin K at birth. 12 Two clinical trials conducted in the 1960s8,16 compared various doses of IM vitamin K with no prophylaxis on classic VKDB rates. Their results demonstrated clearly that vitamin K prophylaxis effectively reduces VKDB of any severity in the first week of life.17,18

Prevention of late VKDB

Late (2 to 12 weeks and up to 6 months of age) VKDB, which occurs almost exclusively in breastfed infants, is a serious condition that manifests predominantly as intracranial hemorrhage.2 No clinical trial to date has evaluated the effect of vitamin K on late VKDB. Epidemiological studies from a number of countries suggest that the incidence of late VKDB has been reduced significantly through implementation of vitamin K prophylaxis programs. PO vitamin K appears to be less effective, however, with higher failure rates compared with IM vitamin K.6,19-21

In countries where PO administration was the primary form of prophylaxis, the incidence of late VKDB varied: from 1.6 per 100000 infants (in the UK), 1.9 (Japan), 5.1 (Sweden) to 6.4 (Switzerland). 19-22 Some of these infants may also have had underlying disorders that affected vitamin K metabolism.²³ However, while the true failure rate of vitamin K may not be calculable when based primarily on surveys and surveillance studies, one study from Germany¹⁹ estimated an occurrence of late VKDB cases—despite PO prophylaxis—of 1.4 per 100000 infants. This failure rate followed a single PO dose, compared with a rate of 0.25 per 100000 infants following IM administration. A similar study from the UK20 showed a failure rate of 0.42 per 100000 infants after administering a single PO dose of vitamin K. The relative risk for VKDB, when comparing PO versus IM vitamin K administration in these two studies, was 28.75 (95% CI 1.64 to 503.45) and 5.97 (95% CI 0.54 to 65.82), respectively. 19,20

In Canada, the specific incidence of late VKDB after PO or IM administration of vitamin K remains unknown. Reports from the Canadian Paediatric Surveillance

Program (CPSP) between 1997 and 2000 confirmed five cases of late VKDB, including one infant who received no vitamin K and two who received PO vitamin K, yielding an estimated incidence of 1 per 140000 to 170000 births.²⁴

Without adequate vitamin K intake, an induced protein (PIVKA-II) becomes measurable in blood. This protein disappears by day five of life following PO administration of 1.0 mg of vitamin K at birth25 and there appears to be no difference in these levels by day 5, whether vitamin K was administered PO or IM.26 At 4 to 6 weeks of age, however, biochemical signs of vitamin K deficiency (vitamin K1 assay, noncarboxylated prothrombin) were observed in up to 19% of infants who received 2.0 mg of vitamin K PO at birth; by comparison, only 5.5% of infants who received 1.0 mg IM showed biochemical signs of vitamin K deficiency.²⁷ A mixed micelle formulation for oral delivery of vitamin K may be better absorbed, but one study showed that a higher incidence of vitamin K deficiency occurred when the vitamin was delivered PO, even in this formulation, compared with IM delivery.28 The common limitation of these studies is a weak clinical correlation between the biochemical indicators and abnormal bleeding in infants.

In summary, the reported successes of using PO vitamin K prophylaxis in neonates29 are consistently outweighed by data supporting the preferential use of IM over PO vitamin K in newborns. The reasons for additional benefits with IM delivery are not clear, but may pertain to better storage and slow release. Because risk for late VKDB is highest in exclusively breastfed infants, it has been suggested that administering PO vitamin K to lactating mothers could be beneficial.30,31 One study from Denmark reported that a program of weekly PO vitamin K supplements for infants until they reached 3 months of age reduced the incidence of late VKDB, compared with a single PO dose.32 However, a repeated PO dose regimen may not be practical because of lower patient compliance.33 One epidemiological study, which included Australia, Germany, the Netherlands and Switzerland, confirmed that three doses PO of 1 mg vitamin K were less effective than IM vitamin K prophylaxis in neonates, although a daily PO dose of 25 micrograms (from week 1 to 13) after an initial PO dose of 1 mg may be as effective.6

It is important to note that injected vitamin K does not completely protect infants from VKDB, especially if they are breastfed and their oral intake of vitamin K is low.34 Health providers should consider the possibility of vitamin K deficiency at an early stage when evaluating any case of bleeding that occurs in the first six months of life. Appropriate therapy with vitamin K should be instituted when required.

The large number of newborn infants required to conduct a strong prospective study comparing the efficacy of IM versus PO vitamin K (with and without repeated doses) makes it unlikely that such a study will be carried out. Also, given the higher risk for late VKDB after a single PO dose

of vitamin K administered post-birth, compared with vitamin K administered IM, and the 50% chance that infants with late VKDB will experience serious intracranial hemorrhage,27 delivering vitamin K by the IM route seems prudent. Repeated PO doses should be reserved for infants whose parents decline injected vitamin K at birth.

Vitamin K prophylaxis for preterm infants

Preterm infants are at higher risk for VKDB, due to hepatic immaturity, delayed gut colonization with microflora and other factors. However, recommendations for vitamin K prophylaxis at birth for preterm infants vary widely in terms of dosage and routes of administration,35 and there is inadequate evidence to support any one clinical practice.

Some centres administer intravenous (IV) vitamin K to preterm infants undergoing intensive care, to avoid the pain inflicted by injection. In one small study of 14 preterm infants,36 a single 0.3 mg/kg±0.1 mg/kg dose of IV vitamin K achieved plasma levels at 24 and 120 hours similar to that achieved by PO or IM doses of 1.5 mg.³⁷

In one clinical trial,³⁸ preterm infants born at less than 32 weeks' gestational age were randomized to receive a single dose of vitamin K at birth of 0.5 mg IM, or 0.2 mg IM, or 0.2 mg by IV injection. Biochemical indices of vitamin K status were measured at birth, at 5 days and after 2 weeks of achieving full enteral feeds (>150 mL/kg/day). Serum vitamin K1 levels were above physiological norm for all infants on day 5. By day 25, serum vitamin K1 levels had decreased in all infants, but significantly more in those who received IV vitamin K at birth. The pharmacokinetic differences may relate to the lack of sustained vitamin K release from the muscle depot following IV administration, leading to more expedient clearance.

Recommendations

The Canadian Paediatric Society continues to recommend the routine administration of vitamin K to newborns, preferably by IM injection, to prevent vitamin K deficiency bleeding (VKDB).

Administering one intramuscular (IM) dose of vitamin K (0.5 mg for infants weighing ≤1500 g or 1.0 mg for infants weighing >1500 g) routinely to all newborns within the first 6 hours post-birth and following initial stabilization and appropriate maternal/newborn interaction, is now the recommended best practice.

Implementing strategies that minimize the procedural pain associated with IM injections for all newborns is also recommended.

For parents who decline injection, counselling on the serious health risks of VKDB is advised. If they still decline, health care providers should recommend an oral (PO) dose of 2.0 mg vitamin K at the time of the first feeding, to be repeated at 2 to 4 and 6 to 8 weeks of age. Health care providers should advise parents that

• PO vitamin K is less effective than IM vitamin K for preventing VKDB,

- Making sure their infant receives all follow-up doses is important, and
- Their infant remains at risk for developing late VKDB (potentially with intracranial hemorrhage) despite use of the parenteral form of vitamin K for PO administration, which is the only alternate formulation available at this time.

For preterm infants undergoing intensive care, limited data suggest that a single IV dose of 0.2 mg at birth may not be as protective against late VKDB as a 0.2 mg or 0.5 mg dose of vitamin K delivered IM. Therefore, current evidence is insufficient to recommend routine use of IV vitamin K in this population.

An excellent resource for parents on vitamin K prophylaxis, from the US Centers for Disease Control and Prevention, can be found at www.cdc.gov/ncbddd/ vitamink/index.html.

Dr Ng is a liaison of the Fetus and Newborn Committee of the Canadian Paediatric Society. Dr Loewy is a member of the Maternity and Newborn Care Program Committee of the College of Family Physicians of Canada.

Acknowledgment

This statement was reviewed by the Community Paediatrics and Drug Therapy and Hazardous Substances Committees of the Canadian Paediatric Society. Special thanks are due to members of the Maternity and Newborn Care Program Committee of the College of Family Physicians of Canada, who also reviewed this statement: William Ehman. Kate Miller, Sudha Koppula, Balbina Russillo, Amanda Pendergast, Michelle Abou-Khalil (resident rep), Kevin Desmarais, and Heather Baxter.

Canadian Paediatric Society Fetus and Newborn Committee

Members: Mireille Guillot MD, Leonora Hendson MD, Ann Jefferies MD (past Chair), Thierry Lacaze-Masmonteil MD (Chair), Brigitte Lemyre MD, Michael Narvey MD, Leigh Anne Newhook MD (Board Representative), Vibhuti Shah MD Liaisons: Radha Chari MD, The Society of Obstetricians and Gynaecologists of Canada; James Cummings MD, Committee on Fetus and Newborn, American Academy of Pediatrics; William Ehman MD, College of Family Physicians of Canada; Roxanne Laforge RN, Canadian Perinatal Programs Coalition; Chantal Nelson PhD, Public Health Agency of Canada: Eugene Ng MD, CPS Neonatal-Perinatal Medicine Section; Doris Sawatzky-Dickson RN, Canadian Association of Neonatal Nurses Principal authors: Eugene Ng MD, Amanda Loewy MD

Correspondence

Canadian Paediatric Society, 100-2305 St Laurent Blvd, Ottawa, ON, K1G 4J8; e-mail info@cps.ca; website www.cps.ca

References

- 1. Townsend CW. The hemorrhagic disease of the newborn. Arch Pediatr 1894;11:559-65.
- 2. Sutor AH. Vitamin K deficiency bleeding in infants and children. Semin Thromb Hemost 1995;21(3):317-29.
- 3. American Academy of Pediatrics, Committee on Nutrition. Vitamin K compounds and the water-soluble analogues: use in therapy and prophylaxis in pediatrics. Pediatrics 1961;28:501-7.
- 4. Canadian Paediatric Society. Fetus and Newborn Committee. The use of vitamin K in the perinatal period. CMAJ 1988;139(2):127-30.
- McMillan D; Canadian Paediatric Society, Fetus and Newborn Committee. Routine administration of vitamin K to newborns. Paediatr Child Health 1997;2(6):429-31.
- 6. Cornelissen M, von Kries R, Loughnan P, Schubiger G. Prevention of vitamin K deficiency bleeding: efficacy of different multiple oral dose schedules of vitamin K. Eur J Pediatr 1997;156(2):126-30.
- 7. American Academy of Pediatrics, Vitamin K Ad Hoc Task Force. Controversies concerning vitamin K and the newborn. Pediatrics 1993;91(5):1001-3.
- 8. Sankar MJ, Chandrasekaran A, Kumar P, Thukral A, Agarwal R, Paul VK. Vitamin K prophylaxis for prevention of vitamin K deficiency bleeding: a systematic review. J Perinatol 2016;36(Suppl 1):S29-35.
- 9. Von Kries R. Vitamin K prophylaxis a useful public health measure? Paediatr Perinat Epidemiol 1992;6(1):7-13.
- 10. Taddio A, Goldbach M, Ipp M, Stevens B, Koren G. Effect of neonatal circumcision on pain responses during vaccination in boys. Lancet 1995;345(8945):291-2.
- Taddio A, Katz J, Ilersich AL, Koren G. Effect of neonatal circumcision on pain response during subsequent routine vaccination. Lancet 1997;349(9052):599-603.
- 12. Lane PA, Hathaway WE. Medical progress: vitamin K in infancy. J Pediatr 1985;106(3):351-9. 13. Murdoch LA. The use of vitamin K in the perinatal period. CMAJ 1989;140(1):13-4.
- 14. American Academy of Pediatrics, Committee on Fetus and Newborn and Section on
- Anesthesiology and Pain Medicine. Prevention and management of procedural pain in the neonate: an update. Pediatrics 2016;137(2):e20154271.

- 15. Harden CL, Pennell PB, Koppel BS, Hovinga CA, Gidal B, Meador KI, et al: American Academy of Neurology; American Epilepsy Society. Practice parameter update: management issues for women with epilepsy – focus on pregnancy (an evidence-based review): vitamin K, folic acid, blood levels, and breastfeeding: report of the Quality Standards Subcommittee and Therapeutics and Technology Assessment Subcommittee of the American Academy of Neurology and American Epilepsy Society. Neurology 2009;73(2):142-9.
- 16. Puckett RM, Offringa M, Prophylactic vitamin K for vitamin K deficiency bleeding in neonates. Cochrane Database Syst Rev 2000;(4):CD002776.
- 17. Sutherland JM, Glueck HI, Gleser G. Hemorrhagic disease of the newborn. Breast feeding as a necessary factor in the pathogenesis. Am J Dis Child 1967;113(5):524-33.
- 18. Vietti TJ, Murphy TP, James JA, Pritchard JA. Observations on the prophylactic use of vitamin K in the newborn infant. J Pediatr 1960;56:343-6.
- 19. Von Kries R, Gobel U. Vitamin K prophylaxis and vitamin K deficiency bleeding (VKDB) in early infancy. Acta Paediatr 1992;81(9):655-7.
- 20. McNinch AW. Tripp IH. Haemorrhagic disease of the newborn in the British Isles: two year prospective study. BMJ 1991;303(6810):1105-9.
- 21. Takahashi D, Shirahata A, Itoh S, Takahashi Y, Nishiguchi T, Matsuda Y. Vitamin K prophylaxis and late vitamin K deficiency bleeding in infants: fifth nationwide survey in Japan. Pediatr Int 2011;53(6):897-901.
- 22. Ekelund H. Late haemorrhagic disease in Sweden 1987-89. Acta Paediatr Scand 1991;80(10):966-8.
- 23. Von Kries R, Shearer MJ, Gobel U. Vitamin K in infancy. Eur J Pediatr 1988;147(2):106-12.
- 24. McMillan DD. Grenier D. Medaglia A. Canadian Paediatric Surveillance Program confirms low incidence of hemorrhagic disease of the newborn in Canada, Paediatr Child Health 2004;9(4):235-8.
- 25. Von Kries R, Kreppel S, Becker A, et al. PIVKA-II levels after prophylactic vitamin K. Arch Dis Child 1987;62:938-40.
- 26. Jorgensen FS, Felding P, Vinther S, Andersen GE. Vitamin K to neonates. Peroral versus intramuscular administration. Acta Paediatr Scand 1991;80(3):304-7.
- 27. Hathaway WE, Isarangkura PB, Mahasandana C, Jacobson L, Pintadit P, Pung-Amritt P, et al. Comparison of oral and parenteral vitamin K prophylaxis for prevention of late hemorrhagic disease of the newborn. J Pediatr 1991;119(3):461-4.

- 28. Schubiger G. Tonz O. Gruter I. Shearer MJ. Vitamin K1 concentration in breastfed neonates after oral or intramuscular administration of a single dose of a new mixedmicellar preparation of phylloquinone. J Pediatr Gastroenterol Nutr 1993;16(4):435-9.
- 29. Clark FI, James EJ. Twenty-seven years of experience with oral vitamin K1 therapy in neonates. J Pediatr 1995;127(2):301-4.
- 30. Nishiguchi T, Saga K, Sumimoto K, Okada K, Terao T. Vitamin K prophylaxis to prevent neonatal vitamin K deficient intracranial haemorrhage in Shizuoka prefecture. Br J Obstet Gynaecol 1996;103(11):1078-84.
- 31. Greer FR, Marshall SP, Foley AL, Suttie JW. Improving the vitamin K status of breastfeeding infants with maternal vitamin K supplements. Pediatrics 1997;99(1):88-92.
- 32. Hansen KN, Ebbesen F. Neonatal vitamin K prophylaxis in Denmark: three years' experience with oral administration during the first three months of life compared with one oral administration at birth. Acta Paediatr 1996;85(10):1137-9.
- 33. Croucher C, Azzopardi D. Compliance with recommendations for giving vitamin K to newborn infants. BMJ 1994;308(6933):894-5.
- 34. Greer FR. Vitamin K in human milk still not enough. Acta Paediatr 2004;93(4):449-50.
- 35. Clarke P, Mitchell S. Vitamin K prophylaxis in preterm infants: current practices. I Thromb Haemost 2003:1(2):384-6.
- 36. Raith W, Fauler G, Pichler G, Muntean W. Plasma concentrations after intravenous administration of phylloquinone (vitamin K[1]) in preterm and sick neonates. Thromb Res 2000;99(5):467-72.
- 37. Stoeckel K, Joubert PH, Gruter J. Elimination half-life of vitamin K1 in neonates is longer than is generally assumed: implications for the prophylaxis of haemorrhaghic disease of the newborn. Euro J Clin Pharmocol 1996;49(5):421-3.
- 38. Clarke P, Mitchell SJ, Wynn R, Sundaram S, Speed V, Gardener E, et al. Vitamin K prophylaxis for preterm infants: a randomized, controlled trial of 3 regimens. Pediatrics 2006;118(6):e1657-66.

La traduction en français de cet article se trouve à www.cfp.ca dans la table des matières du numéro d'octobre 2018 à la page e431.